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Leaktightness
Size DN Le R iR Q ('::szc’o]TE\s;lua}’cs;«Tﬁtnilnall\TElJ)

mm | mm | mm | mm  mm

80 80 | 100 | 80 | 7.0
% 100 | 100 | 120 | 100 | 7.2
150 |/1560 170\ 150 | 7.8
200 | 200 | 220 | 200 | 8.4
250 | 250 | 270 | 245 | 9.0
300 | 300 | 320 | 295 | 9.6
350 | 350 | 370 | 330 | 10.2
400 | 400 | 420 | 380 | 10.8
450 | 450 | 475 | 435 | 11.4
500 | 500 | 520 | 475 [ 12.0

600 | 600 | 620 | 570 | 13.2
700 | 700 | 720 | 670 | 14.4
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Brinell Hardness

Dimension

Page | of | page(s)

Brinell Hardness Test of Ductile Iron Pipes,

EASRKRPSHARAG
CASTCO TESTING CENTRE LIMITED

Test Report
ings and Accessories for Sewerage Applicat
[BS EN 598 : 2007 + Al : 2009 Clausc 4.3.2]

Date of issue : 30 November 2017

EhHERB P OCARLSF
CASTCO TESTING CENTRE LIMITED

t Report

Method for Determination of Dimensions of Ductile iron Pipes, Fittings,
Aceessories and Their Joints for Sewage Applications
(BS EN 598 : 2007 + Al : 2009 Clause 4.2 & Clause 4.4.3)

ace of issue: 30 November 2017
Vage | of 2 pagels)

Casteo LRN: DP0170529-219 DIM

Casteo LRN-DPO170529-219

Details a s

Customer: TPY Limited
Address
Job ttle :

Sample descripti
Sample 1D,

Class : ~
Origin: China

Nominal Size (DN) : 100

F. No. 120, Tung Tau Tsuen, Shap Pat Heung, Yuen Long, N-T

Type +Fitting (All Socket 96 Degree Bend)
Ménufacturer : TPY Lifited

Band: )

Customer: TPY Limited Customer's ref. no.:

Customer's Ref. No. -~ Address: G/F, No. 120, Tung Tau Tsuen, Shap Pat Heung, Yuen Long, N.T,

Contract no.: Job title: -
Contret No.
Description of

Nominal bore : 100 mm Length'se-
Brand name - ()

Type : Fittiag (All Sacket 80 Degree Bend)

Manufacturer *TPY Limited

Origin: China

Calipers

“Arinell handness testing machine

Cent. No,
1.D. No 7 Ni

Machine type : /i SCHHE; £ HB-30008

Series No. ; 0125 (BHO1)

Laboratcry Test Result
1. No. : NDT-HB-01 oratcry Test Result’

Date spimple received: 29 May 2017 Date of test: 02 June 2017

Laboratory fest results:-

Date of received : 29 May2017

Test specimen thickneds : 5,17 mm

Specimen o,/ DP0170529-219

Date of test : 11 November 2017 —L
[Nominal size DN: 100

BSEN
requirement

Customer
requirement

Test temperature : 26 °C Test result

Sketch of test locations

External diameter (¢) (mm)|
|vality 4pigot of extemnal diameter mm)
o o o Thickness (1) (o)
2 s
' ’ ! Intemal diameter (mm)
Length (Lel) (mm)| 1o 120 (+18) 120
Indentation Indentation diameter Cormesponding
ndentation means @ o 2 2
ol (2 directions) jent (l"I‘:I' el tiardionda valie Results Length (Le2) (mm)| 1" 120 (£18) 120
S u rface I (U] | cngh (L.e) o)
1 4.65 467 4.66 166 C
2 4.65 4,08 4.67 165 S Mcasured thickness 6f cement mortar lining (mm)) -
Condition : i . B
B Rebarks | 1)\Test results rofates only o the specimen tested.

A

co

Test Report

hoP o AR )
CASTCO TESTING CENTRE LIMITED

Surfact Condition Test for Ductile Itan Pipes, Fittings,
Accessories und Their Joints for Sewernge Application

1BS

Date of ssue : 30 Novefber 2017
Page 1 of 1 pagels)

598 : 2007+A1 : 2009 clause 44.2]

Castca LRN : DPO17052

2, Teést results of the sample comply with the requirement of BS

T NS98:20074 A1:2009 Clause 4.2
2 2009 Clause 43.2,

& Cluse 443
)l }n J‘,ﬂ]
WONG KA MAN Checked by _/A s Certified by QZ il
‘. i WONG KA MA
‘Seue Matager

Tol : 2597 8333
Fax: 2507 83%0

Jong. el : 2507 4333
[ong.  Fin: 2597 8999,

% 4 338 33, On Ku,Sireet, Faning, Hong Kong
& 0 29A % 28A, On Glven Sueet, Faning,
Email: inlo casteo,coin.hk  Website: whw casteo.com.hk

Details as supplied by custome
Customer : TPY Limited

Address : GIF, No. 120, Tung Toa Tsuen, Shap Pa Heung, YueoLong, N.T.
Jobtitle : -

Sample Description -~

Sample LD, : — Type : Fi

Nominal size (DN} 100 Nominal length

Brand : ()

Manufacturer : TPY| Limited

(A Socket 9 Degree Benid)

ik Tensile

Customer's Ré€. No, :

Gontract No.

Origin: China

Laboratory fest revulty:-

Date sample received |29 May 2017

The external surface condition of test sample is free from defect and surface imperfections.

Remark
1. Test result relate only 1o the specimens testid.
2. Test results complies with Clause 4.1.2 of BS N 598 : 2007 + A1 1 2009,

Checked by
STRWANNING

£nd of Report

Pt PP Somanen T84 1o o

Date of test : 02 June 2017

Ceriifiod by ¥ A

33, On Kui Sireet, Faning, Hong Kong
A 20A, On Chusn Stroet, Fanling, Hong Kong,
E-mail: infodcastco.com ik Website: www.casico.com hk

WONG KA MA?

‘Seplor Manager

Tol : 2507 B333
Fax 2507 8309

5338 33/ On Kui Stregh. Faning, Hong Kong. Tel : 2597 8333

5 % KB LA R/ G EERAzENR iy ndie
(ERRNON CASTCO TESTING GENTRE VIMITED &8 555220 2 o couen st rrko horgors o 257009

Test Report
Tensile Test of Ductile Cast Iron
[BSEN 598 : 2007 + Al : 200§ Clause 4.3.1]
Date of issue : 16 January 2018
1 _page

Page \JA of | Casto LRN : DP)170529-219 TEN
Customer: 'TPY Limited Customer Ref, No. ; ~

Job title : - Contract No. : —
Sample Description : DN100 All Socket 90 Degre¢ Bend

‘Grade

Manufacturer : TPY, Limited

Acteptance standard!\BS ENS98 : 2007 ¥ Ad--2009 Clause 4.3.1 Brand @ Origin: China

aboratory test

Date rectived Date tested : 11 November 2017
o Gauge dia. Crosssedt. | Originalgauge |  Finalgauge | 0.2% Proof stress| Tensile Load B

Specimen Mitk o o Complisnce
Number (mm) afea, (mm') Jetigeh, (mm) length, mm (kN) [ (MPa) | (KN) | (MPa)

DP0170529-219| - ~ 569 199 40 45 // 91 | ass 125 c

Remarks -~

I Legends: _Ccomply with acceptance starfard
¥ - fail 10 comply with agoeptance standard
2-TeSi results relate to the specimen les(ed only
3. Test results comply with reguiréfent of BSEN 598 : 2007 + Al ; 2009 Clause 4.3.1
4. This page no. A of testreport superseded page no. | of the previous test report of Castco LRN : DO01700529-219 TEN issued on 30 November 2017.

Certified by OL[A:} oy
End of Report

\'vu 'WONG KA MAN
‘Sermce Manager

Checked by

Labeustory Superviade

* All rights reserved. Itis unlawful to copy or extract the whole or the materials from this catalog without the written consent of our company.
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CHEUNG HING FOUNDRY (HK) LIMITED

06/2021



BS EN 598 Ductile Iron All Socket

(]/ _~ Fitting With Flexible Joint. (For Sewerage)
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Le 45° Bend - Test Report 45°% # £

Leaktightness

T E X P HR A G
CA S_TCO CASTCO TESTING CENTRE LIMITED

Size | DN Le R T 8
mm | mm | mm | mm | mm| mm
80 80 55 80 | 7.0 | 45
100 | 100 | 65 | 100 | 7.2'| 45
150 | /150 v 85 \| 150 | '7.8\| \45
200 | 200 | 110 | 200 | 8.4 | 45
250 | 250 | 130 | 245 | 9.0 | 45
300 | 300 | 150 [ 295 | 9.6 | 45
* 350 | 350 | 175 | 330 | 10.2| 45
* 400 | 400 | 195 | 380 | 10.8| 45
*k 450 | 450 | 220 | 435 | 11.4| 45
*k 500 | 500 | 240 | 475 [ 12.0| 45
*k 600 | 600 [-285 | 570 [ 13.2| 45
*k 700 | 700 | 330 {660 | 14.4| 45

X and all Items with access door made to order .

# R AR F
CHEUNG HING FOUNDRY (HK) LIMITED
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r'\ BS EN 598 Ductile Iron All Socket

(] - Fitting With Flexible Joint. (For Sewerage)
(MG ) BS EN 598
EHRANFZEBBIZEKESHHTE

45° Bend - Test Report 45°i% % &

Brinell Hardness Dimension

AST

A& Wk P RAF ASTCO A/ EEP o HMRAE
CASTCO TESTING CENTRE LIMITED CASTCO TESTING CENTRE LIMITED

t Report

Test Report
i . . . Method for Determination of Dimensions of Ductile iron Pipes, Fittings,
Brinell Hardness Test of Ductile Iron Pipes, Fittings and Accessories for Sewerage Applicati Accessories and Their Joints for Sewage Applications
[BS EN 598 : 2007 + Al : 2009 Clause 4.3.2] (BS EN 598 : 2007 + Al : 2009 Clause 4.2 & Clause 4.4.3)
Dase of issue: | Degetnber 2017
Date of issue : | Decenber 2017 Voge 1 of 2 pasels) Casteo LRN: DP0170529-225 DIM
Page | of 1 page(s) Casteo LRNTDP0170529-225 et o »
Details as supplied by customer. Customer: TRY Limited Custome?s ref. no.: ~
Customer: TPY Limited Customer's Ref. No.+< Address: GIF, No. 120, Fung Tau Tsuen, Shap Pat Heung, Yuen Lang, N.T
Address : G/F, No. 120, Tung Tau Tsuen, Shap Pat Heung, Yuen Long, N1 Contract no.: — Job tithe: ~
Job title : Contra€t No. Description of
Sample description i
Sample 1D, : ~ Type < Fitting (All Socket 45 Degree Bend) Noguluel bore ‘“_’1‘:’" Lagiide
Nominal Size (DN) : 100 Manufactures - TPY Limited Brand name - (Fag) Type: Fittiag (All Socket 45 Degree Bend)
~
Class : - Brand Delivery date—~ Manufacturer *JPY Limited
Origin: China Origin; Ehina
Arinell hardness testing machine Machine type ; A1 [CHEIS3F HB-3000B  Series No. : 0125 (BHO1)
Cen. No.; £LOI70518-12 LD: Noz: NET-HB-Ok Date safmple recgived: 26 May 2017 Date of test: 02 June 2017
Calipers LD, No/* NDT-HB-007
Ty Specimen no,/ DP0170529-225
Date of received : 29 May 3017 Ftest - 11 November 2017 —
o i Py T BS EN Customer
Test specimen thickness : 5.69 mm Test temperature : 26 °C bl SLIRN requirement requirement
Sketch of test locations [ temal diameter () (men)
(Cvality $pigot of external diameter, mm) I
o o Fo) Thickness (T) (k)| 72(:34) 72
1 2 3 Iemal diameter () ——t 1
Length (Lel) (mm) 60 65 (£13) 65
Tndentation Tndentation diameter \odentation means | Comesponding Lendth (Le2) (o) 60 65 (:13) 65
g (2 directions) et hardness value Resulty
S u rface (mm) (HB) Length (Le) ()|
1 4.65 4.66 4.66 166 C
= Y T 265 ] e Measured thickness b cement mortar lining ~/ (mim)|
Condition ‘ e = e

Refmarks : 1\ Test results relitcs onty fo tho specimen tested.
2. ‘et results of the sample comply with the requirement of BS [IN598: 2007 + A1:2009

2007 + Al : 2009 Clause 4.3.2. Clause.2 & Clause 4.4.3,

tH h PP AR A
ASTC 0 CASTCO TESTING CENTRE LIMITED )
Checked by & ‘ Certified by \; \'\,L/’M“

Seaune Mansges SIT R g
PR W W L WONG KAMAN
Test Report - s ‘Sentor Mansger
Conditi b i ong. el - 2607 §333 %8\ B % 8330 29, On Ku Sficet, Faning, Hong Kong.  Tal - 2697 8333
Surface Condition Test for Ductile Iron Pipes, Fax. 2597 0399 MR BE S H29AM 204, On Choen Street, Faning, Hong Kong.  Fax: 2587 B399

ong 3
Accessories and Their Joints for Sewerige Application lcom 1k E-mail info®castco cofn b Wiebiite: ww castco com hk

[BS EN 598 : 2007+A1 : 2009 clause 44.2]

Date of issue : 1 December 2017

Phaa 1.0F 1 pegild Costct LRN - DPO170529-225 S¢ Te ns i I e

Details ay supplied by custom

38 33/0n Ku Swegh. Faning, Hong Kong, Tel: 2597 8333
AS  29A On Chuen Sireet. Faning, Hong Kong. Fax: 2597 8399

Customer : TPY Limjted Customer's Ref, No. : ~ D . a
ASTCO Bk Sl R
Address - G/F, No. 120, Tung Tay Tsuen, Shap Pat Heung. YuerLong, N.1 Contract No, : - CASTCO TESTING CENTRE KIMITED E.mar: o castco com . Wansse: s gasico com i

Job e : - Test Report
Tensile Test of Ductile Cast Iron

Sample Description
EBSEN 598 : 2007+ Al : 2009 Cladse 43.1]

Sample LD, : - Type : Fitting (All Socket 45 Degree Bend) Date of issue : 16 January 2012
Rage 1A of | page Castco LRN : DPD170529-225 TEN
Nominal size (DN): 100 Nominal length :
tails as supplied by customer:-
Manufacturer : TPY Limited Brand -G Origin: China Custoiver: TPY Limited Customer Ref. No. :
s Jobtitle b Contract No.: -
eutery O e Sample Déscription : DN100 All Socket 43 Degree Bend
Grade : —
i Manufacturer - TPY Limited
Date sample received :29 May 2017 Date of test : 02 June 2017 ‘Acceptance standard: BS ENS98 : 2007 +'A1 : 2009 Clause 4.3.1 Brand @ Origin: China
Laboratory fest resiss
The external surface condition of test sample is free from defect and surface imperfections. Date feceived - 29 May 2017 Date tested - 11 November 2017
Mater: 2 g
) dn'i(“":"m Gauge dia Cross-sect. Original gapge | Final gauge | 0.2% Proofstress| Tensike Load Eiongation ‘
Specimen Mark . Compliance
Symbol | Number {(mm) area fim’) lenggh (mm) length, mm (kN) | (MPa) | (N) | (MPa) 4

Remark
1. Test result relate only to the specimens tested

2. Test results complies with Classe 4.1.2 of BS N 598 : 2007 + Al - 2009, DP0170520-225 | \ — g 502 198 %0 m // 85 430 i ¢

Remarks =
ILegends: - comply with acceptance standand

E-~Tail to comply with acceptuitce standard
Checked by é& — ceniatry: | (A Lk Test fesulis Telate to the specimen tested iy

¥ad of Report 37 Test results comply with requirement of BSEN 598 : 2007 + Al : 2009 Clause 4.3.1
ey Supervie WONG KA MAN 4. This page no. | A of test report superseded page no. | of the previous test report of Castco LRN : DO01700529-225 TEN issued on | Deccmy: 2017

5 4 lin o

'WONG KA MAN
Sevior Manager

Form o PP S T 0 113008 - Checked by Certified by
SIT KWAN NING End of Report

tenA%
tenas

# 338 39, On Kl Stel Fanking, Hong Kong,  Tel : 2567 B¢
247 20A % 29A, On Chuon Stroet. Faniing, Hong Kong,  Fax: 2597 8399
E-mail: Infof¥castco.com.hk - Website; www.casico.com hk

* All rights reserved. Itis unlawful to copy or extract the whole or the materials from this catalog without the written consent of our company.

AN I NI
CHEUNG HING FOUNDRY (HK) LIMITED
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BS EN 598 Ductile Iron All Socket

(]ﬁ/()‘ Fitting With Flexible Joint. (For Sewerage)
V() BS EN 598
—— CRAZHEEEERE S AT SRG

¢ )
90°Long Radius Bend 90°Long Radius Bend with Access door
90°k # i# 90°F o X # i
90°Long Radius Bend - Test Report 90°x 4% %
Leaktightness
size | DNl Le T R 1T T T8 LA

Test Repor

mm | mm [ mm | mm [ mm | mm

80 | 80 | 370 | 350 | 7.0 | 90 )
% 100 | 100 | 395 | 375 | 7.2 | 90
150 | 150 | 435 | 420 | 7.8 | 90
200 | 200 | 490 | 470 | 8.4 | 90
250 | 250 | 545 | 520 | 9.0 | 90
300 | 300 | 590 | 565 | 9.6 | 90
% 350 | 350 | 645 | 620 | 10.2| 90
* 400 | 400 | 690 | 665 | 10.8| 90
% 450 | 450 | 745 | 720 | 11.4] 90
% 500 | 500 | 790 | 765 | 12.0| 90

< 600 | 600 | 890 | 865 | 13.2| 90 |
* 700 | 700 | 990 | 965 | 14.4| 90

.......

.,_ - L

X and all Items with access door made to order .

N I NI
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BS EN 598 Ductile Iron All Socket
Fitting With Flexible Joint. (For Sewerage)

S A

Brinell Hardness

Dimension

AhdHRmrP A RAS
CASTCO TESTING CENTRE LIMITED

Test Report
Brinell Hardness Test of Ductile Iron Pipes, Fittings and Accessories for Sewerage Applicat
[BS EN 598 : 2007 + Al : 2009 Clause 4.3.2]

Date of issue : 1 December 2017
Page | of | page(s)

Details supplied by customer:-
Customer: TPY Limited

Address : GIF
Jobtitle : -
Sample description -

Casteo LRNT DPO170529-231

Customer's Ref. No.

No. 120, Tung Tau Tsuen, Shap Pat Heu

Contraéi No. : =

Sample 1D, Type Fitting (All Socket 90 Degree Long Radius Bend)
Nominal Size (DN) : 100 Manufacturer : TPY Limited

Class : Brand ;

Origin: China

Series No. : 0125 (BHO1)
1D, No. : NDT-HB-01

Machine type ;.41i SCHEI% FHHB-30008
Cert. No. 5 €L0I70518-12
1D, No/“ NDT-HB-007

rinell hardness testing machine

Calipers
boratory test resuls:

) & K &
CASTCO TESTING CENTRE LIMITED

LR

Test Report

® A 8

Method for Determination of Dimensions of Ductile iron Pipes, Fittings,

Accessories and Their Joints for S
(BS EN 598

Daté of issue: | Deccber 2017
Phge | of 2 page(s)

2007 + Al

wage Applications
2009 Clause 4.2 & Clause 4.4.3)

Casteo LRN: DP0170529-231 DIM

Details as supplicd by customer::

Customer: TPY Limited

Address: G/F, No. 120, fung Tau Tsuen, Shap Pat Heung, Yuen Lang, N.T

Contract no.: -~

Deseription of
Nominal boee : 100 mm
Brand name - (i)
Delivery date
Origin: £hina

Job title: -

Length'*~
Type
Manufacturer

Customer's ref. no.: —

Fittig (All Socket 80 Degree Long Radius Bend)
TPY Limited

Laboratory Test Result
Date syinple received: 29 May 2017

Specjinen no,/ DP0170529-231

Date of test: 02 June 2017

Date of received : 29 May 2017 Date of test: 11 November 2017 - por—
Test specimen thickngs : 7.03 mm Test temperature : 26 °C Nominal size DN: 100 Test vessit requirement requitement
Sketeh of test logationy External diameter (¢) (man)|
o = Cvality spigot of external diameter, mm)|
e} [e] o  Thickness (1) ()| 612 - 72
! 2 3 Inernal diameter (mm)| | e R
Lehgth (Lel) (mm)) 392 - 395
Indentation Tndentation diameter Indentation means | COmesponding ) Length (Le2) ) 302 E 395
ng (2 dircctions) pr) hardness value Reslts
Surface o) ) Lengih L) o]
| 4.61 4.59 4.60 170 C
2 459 157 .58 172 C Measured thickness of cement mortar lining (n\m)l -
Condition ’ e
et Remarks : 1\ Test results réluts onty To the specimen tested.
2. Compliance check against BS EIS S98: 2007+A1:2009 clause 4.2 was not possible as this
- ~ 2007 + Al : 2009 Clause 4.3.2. fitting could not be found in the standard,
ASTCO HhHKRPSHRAE
CASTCO TESTING CENTRE LIMITED ‘_L
Checked ny Certified by LN UM
WONG KA MAN
- - aesdrbadins
Tght Raport ) i ong. Val 1 2607 $393 W% K 8338 33 On Ku&ioet, Faning. Hong Kong.  Tol : 2597
t for Ductile Izon Pipes, Fittings, . Fak 2597 8399 64 W& 2 B29A  20A On Giuen Street, Faning, Hong Kong.  Fax: 2597 8399
Accessories and Their Joints for Sewerige Appl com he E-mall. infocastco coim bk Wobsie: www,Castzo com hk
[1BS EN 598 : 2007+ A1 - 2009 clause 41.2]
Date of ssue - | December 2017 g
Page | of 1 page(s) Casteo LRN - DP0170529-231 S¢ I e n S l I e
Det 15 S lied by customer
Customer : TPY Limjted Customer’s Ref, No.: ~
®hH B & b WA 33) On Kl Sitght, Fanling. Hong Kong, Tel : 25
] 3 "~ LA 4
Address : G/F, No. 120, Tung Tay Tsuen, Shap Pat-Heung, YueaLong, N.T Contract No, A S c 0 CASTCO TESTING CENTRE LIMITED 5?:\5?& Cﬂ'::"c ;’;g;:‘::a Hong Kong.  Fax: 2567 8309
Job title : =
Test Report
Sample Description:- Tensile Test of Ductile Cast fron
9 2, [BSEN 598 : 2007 + A 2009 Clglise 4.3.1)
Sumple LD itting (All Socket 90 Degree Lo
! Type : Filing (A Socket 90 Degree Long Radias Benf [ oo
Nominal size (DN): 100 Nominal length ; — Page IA of | page Castco LRN : DP0170529-231 TEN
Details a3 supplicd by customer:-
M 5 TP i G Origin:
anufacturer : TPY Limited Brand : (i) rigin: China i OV Tiid F—
Laboratory fest resui Contract No.
iption : DN100 All Socket 90 Degree Kong Radius Bend
Date sample received 129 May 2017 Date of test : 02 June 2017 e
N <Al :2009 Clause 4.3.1 Brand @9 Origin:
The extemal surfce condition of test sample is free from defect and surface imperfoctions. Date réeived : 29 May 2017 Date tested : 11 November 2017
d““’”’ ! Gauge dia. Cross-secy, Original gasfge | Final gauge | 0.2% Proofstress | Tensile Load »
Specimen Mark et i Comphiance
Symbol | Number (mm) areac(mm®) length, mm &N) | (MPa) | &N) | (mpa) o
Remark
1. Test result relate only to the pecimens tested,
2. Test results complies with Clause 4.1.2 of BS EN 598 : 2007 + Al : 2009,
- S 5.08 200 40 as // 85 au 125 c

Checked by

it B
LE L

Remarks -

somply with scceptance standsfd

1. Legends c

S ¢)L #~ fail o comply with acceptince standard
Certified-by {3 ‘J"M; 2. Testresis relate to the specimen testad only

Ead of Report Test results comply with requiresiént of BSEN 598 : 2007

WONG KA MA
Senkr Massger

Tel : 2597 8333
Fax: 2597 8399

%% /& B335k 33 On Kui Stroel, Fanling, Hong Kong
WE S H29AW 294, On Chuen Street, Fanling, Hong Kong,
E-mail: info@castco.comhk - Wabsito: www.Casto com.hk

+ Al 2009 Clause 43,1

4. This page no.| A of test ropGit superseded page no.| of the previous test report of Castco LRN : DODI00529-231 TEN issued on 1

End of Report

December 2017

Centified by o}\ ~ L/li

WONG KA MAN
‘Sexr Manager

* All rights reserved. Itis unlawful to copy or extract the whole or the materials from this catalog without the written consent of our company.

AN I NI
CHEUNG HING FOUNDRY (HK) LIMI
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BS EN 598 Ductile Iron All Socket

(]/ - Fitting With Flexible Joint. (For Sewerage)
.29,

BS EN 598 ‘
SHAZFHBEZERSEAASEG
¢ )
90°Bend 90°Bend with Access door
90°:% 90° i o ¥

\ 3

gm ‘M 5 D

Ny A <

2
y S
(%}
w L Le
90° Bend - Test Report 90°#% # £
Leaktightness
Size DN Le R iR Q ('::szc’o]TE\s;lua}’cs;«Tﬁtnilnall\TElJ)

mm | mm | mm | mm  mm

80 80 | 100 | 80 | 7.0
% 100 | 100 | 120 | 100 | 7.2
150 |/1560 170\ 150 | 7.8
200 | 200 | 220 | 200 | 8.4
250 | 250 | 270 | 245 | 9.0
300 | 300 | 320 | 295 | 9.6
350 | 350 | 370 | 330 | 10.2
400 | 400 | 420 | 380 | 10.8
450 | 450 | 475 | 435 | 11.4
500 | 500 | 520 | 475 [ 12.0

600 | 600 | 620 | 570 | 13.2
700 | 700 | 720 | 670 | 14.4

*

-

*

7. | o6

5

# R AR F
CHEUNG HING FOUNDRY (HK) LIMITED

06/2021
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BS EN 598 Ductile Iron All Socket
Fitting With Flexible Joint. (For Sewerage)
BS EN 598

£ B 78 3% 1 BB B B2 5A Bk

&
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Brinell Hardness

Dimension

Page | of | page(s)

Brinell Hardness Test of Ductile Iron Pipes,

EASRKRPSHARAG
CASTCO TESTING CENTRE LIMITED

Test Report
ings and Accessories for Sewerage Applicat
[BS EN 598 : 2007 + Al : 2009 Clausc 4.3.2]

Date of issue : 30 November 2017

EhHERB P OCARLSF
CASTCO TESTING CENTRE LIMITED

t Report
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Casteo LRN-DPO170529-219

Details a s

Customer: TPY Limited
Address
Job ttle :

Sample descripti
Sample 1D,

Class : ~
Origin: China

Nominal Size (DN) : 100

F. No. 120, Tung Tau Tsuen, Shap Pat Heung, Yuen Long, N-T

Type +Fitting (All Socket 96 Degree Bend)
Ménufacturer : TPY Lifited

Band: )

Customer: TPY Limited Customer's ref. no.:

Customer's Ref. No. -~ Address: G/F, No. 120, Tung Tau Tsuen, Shap Pat Heung, Yuen Long, N.T,

Contract no.: Job title: -
Contret No.
Description of

Nominal bore : 100 mm Length'se-
Brand name - ()

Type : Fittiag (All Sacket 80 Degree Bend)

Manufacturer *TPY Limited

Origin: China

Calipers

“Arinell handness testing machine

Cent. No,
1.D. No 7 Ni

Machine type : /i SCHHE; £ HB-30008

Series No. ; 0125 (BHO1)

Laboratcry Test Result
1. No. : NDT-HB-01 oratcry Test Result’

Date spimple received: 29 May 2017 Date of test: 02 June 2017

Laboratory fest results:-

Date of received : 29 May2017

Test specimen thickneds : 5,17 mm

Specimen o,/ DP0170529-219

Date of test : 11 November 2017 —L
[Nominal size DN: 100

BSEN
requirement

Customer
requirement

Test temperature : 26 °C Test result

Sketch of test locations

External diameter (¢) (mm)|
|vality 4pigot of extemnal diameter mm)
o o o Thickness (1) (o)
2 s
' ’ ! Intemal diameter (mm)
Length (Lel) (mm)| 1o 120 (+18) 120
Indentation Indentation diameter Cormesponding
ndentation means @ o 2 2
ol (2 directions) jent (l"I‘:I' el tiardionda valie Results Length (Le2) (mm)| 1" 120 (£18) 120
S u rface I (U] | cngh (L.e) o)
1 4.65 467 4.66 166 C
2 4.65 4,08 4.67 165 S Mcasured thickness 6f cement mortar lining (mm)) -
Condition : i . B
B Rebarks | 1)\Test results rofates only o the specimen tested.

A
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Test Report

hoP o AR )
CASTCO TESTING CENTRE LIMITED

Surfact Condition Test for Ductile Itan Pipes, Fittings,
Accessories und Their Joints for Sewernge Application

1BS

Date of ssue : 30 Novefber 2017
Page 1 of 1 pagels)

598 : 2007+A1 : 2009 clause 44.2]

Castca LRN : DPO17052

2, Teést results of the sample comply with the requirement of BS

T NS98:20074 A1:2009 Clause 4.2
2 2009 Clause 43.2,

& Cluse 443
)l }n J‘,ﬂ]
WONG KA MAN Checked by _/A s Certified by QZ il
‘. i WONG KA MA
‘Seue Matager

Tol : 2597 8333
Fax: 2507 83%0

Jong. el : 2507 4333
[ong.  Fin: 2597 8999,

% 4 338 33, On Ku,Sireet, Faning, Hong Kong
& 0 29A % 28A, On Glven Sueet, Faning,
Email: inlo casteo,coin.hk  Website: whw casteo.com.hk

Details as supplied by custome
Customer : TPY Limited

Address : GIF, No. 120, Tung Toa Tsuen, Shap Pa Heung, YueoLong, N.T.
Jobtitle : -

Sample Description -~

Sample LD, : — Type : Fi

Nominal size (DN} 100 Nominal length

Brand : ()

Manufacturer : TPY| Limited

(A Socket 9 Degree Benid)

ik Tensile

Customer's Ré€. No, :

Gontract No.

Origin: China

Laboratory fest revulty:-

Date sample received |29 May 2017

The external surface condition of test sample is free from defect and surface imperfections.

Remark
1. Test result relate only 1o the specimens testid.
2. Test results complies with Clause 4.1.2 of BS N 598 : 2007 + A1 1 2009,

Checked by
STRWANNING

£nd of Report

Pt PP Somanen T84 1o o

Date of test : 02 June 2017

Ceriifiod by ¥ A

33, On Kui Sireet, Faning, Hong Kong
A 20A, On Chusn Stroet, Fanling, Hong Kong,
E-mail: infodcastco.com ik Website: www.casico.com hk

WONG KA MA?

‘Seplor Manager

Tol : 2507 B333
Fax 2507 8309

5338 33/ On Kui Stregh. Faning, Hong Kong. Tel : 2597 8333

5 % KB LA R/ G EERAzENR iy ndie
(ERRNON CASTCO TESTING GENTRE VIMITED &8 555220 2 o couen st rrko horgors o 257009

Test Report
Tensile Test of Ductile Cast Iron
[BSEN 598 : 2007 + Al : 200§ Clause 4.3.1]
Date of issue : 16 January 2018
1 _page

Page \JA of | Casto LRN : DP)170529-219 TEN
Customer: 'TPY Limited Customer Ref, No. ; ~

Job title : - Contract No. : —
Sample Description : DN100 All Socket 90 Degre¢ Bend

‘Grade

Manufacturer : TPY, Limited

Acteptance standard!\BS ENS98 : 2007 ¥ Ad--2009 Clause 4.3.1 Brand @ Origin: China

aboratory test

Date rectived Date tested : 11 November 2017
o Gauge dia. Crosssedt. | Originalgauge |  Finalgauge | 0.2% Proof stress| Tensile Load B

Specimen Mitk o o Complisnce
Number (mm) afea, (mm') Jetigeh, (mm) length, mm (kN) [ (MPa) | (KN) | (MPa)

DP0170529-219| - ~ 569 199 40 45 // 91 | ass 125 c

Remarks -~

I Legends: _Ccomply with acceptance starfard
¥ - fail 10 comply with agoeptance standard
2-TeSi results relate to the specimen les(ed only
3. Test results comply with reguiréfent of BSEN 598 : 2007 + Al ; 2009 Clause 4.3.1
4. This page no. A of testreport superseded page no. | of the previous test report of Castco LRN : DO01700529-219 TEN issued on 30 November 2017.

Certified by OL[A:} oy
End of Report

\'vu 'WONG KA MAN
‘Sermce Manager

Checked by

Labeustory Superviade

* All rights reserved. Itis unlawful to copy or extract the whole or the materials from this catalog without the written consent of our company.
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BS EN 598 Ductile Iron All Socket

(]/ _~ Fitting With Flexible Joint. (For Sewerage)
.Kﬁﬁ@;) BS EN 598
o CRAZHBEEERBESSH SR G

@

45°Bend 45°Bend with Access door
45°:% 45°F O i%
o8
= ®
= - b
| pd
_|
S = - 2>
Le
=
Le 45° Bend - Test Report 45°% # £

Leaktightness

T E X P HR A G
CA S_TCO CASTCO TESTING CENTRE LIMITED

Size | DN Le R T 8
mm | mm | mm | mm | mm| mm
80 80 55 80 | 7.0 | 45
100 | 100 | 65 | 100 | 7.2'| 45
150 | /150 v 85 \| 150 | '7.8\| \45
200 | 200 | 110 | 200 | 8.4 | 45
250 | 250 | 130 | 245 | 9.0 | 45
300 | 300 | 150 [ 295 | 9.6 | 45
* 350 | 350 | 175 | 330 | 10.2| 45
* 400 | 400 | 195 | 380 | 10.8| 45
*k 450 | 450 | 220 | 435 | 11.4| 45
*k 500 | 500 | 240 | 475 [ 12.0| 45
*k 600 | 600 [-285 | 570 [ 13.2| 45
*k 700 | 700 | 330 {660 | 14.4| 45

X and all Items with access door made to order .

# R AR F
CHEUNG HING FOUNDRY (HK) LIMITED

06/2021



r'\ BS EN 598 Ductile Iron All Socket

(] - Fitting With Flexible Joint. (For Sewerage)
(MG ) BS EN 598
EHRANFZEBBIZEKESHHTE

45° Bend - Test Report 45°i% % &

Brinell Hardness Dimension

AST

A& Wk P RAF ASTCO A/ EEP o HMRAE
CASTCO TESTING CENTRE LIMITED CASTCO TESTING CENTRE LIMITED

t Report

Test Report
i . . . Method for Determination of Dimensions of Ductile iron Pipes, Fittings,
Brinell Hardness Test of Ductile Iron Pipes, Fittings and Accessories for Sewerage Applicati Accessories and Their Joints for Sewage Applications
[BS EN 598 : 2007 + Al : 2009 Clause 4.3.2] (BS EN 598 : 2007 + Al : 2009 Clause 4.2 & Clause 4.4.3)
Dase of issue: | Degetnber 2017
Date of issue : | Decenber 2017 Voge 1 of 2 pasels) Casteo LRN: DP0170529-225 DIM
Page | of 1 page(s) Casteo LRNTDP0170529-225 et o »
Details as supplied by customer. Customer: TRY Limited Custome?s ref. no.: ~
Customer: TPY Limited Customer's Ref. No.+< Address: GIF, No. 120, Fung Tau Tsuen, Shap Pat Heung, Yuen Lang, N.T
Address : G/F, No. 120, Tung Tau Tsuen, Shap Pat Heung, Yuen Long, N1 Contract no.: — Job tithe: ~
Job title : Contra€t No. Description of
Sample description i
Sample 1D, : ~ Type < Fitting (All Socket 45 Degree Bend) Noguluel bore ‘“_’1‘:’" Lagiide
Nominal Size (DN) : 100 Manufactures - TPY Limited Brand name - (Fag) Type: Fittiag (All Socket 45 Degree Bend)
~
Class : - Brand Delivery date—~ Manufacturer *JPY Limited
Origin: China Origin; Ehina
Arinell hardness testing machine Machine type ; A1 [CHEIS3F HB-3000B  Series No. : 0125 (BHO1)
Cen. No.; £LOI70518-12 LD: Noz: NET-HB-Ok Date safmple recgived: 26 May 2017 Date of test: 02 June 2017
Calipers LD, No/* NDT-HB-007
Ty Specimen no,/ DP0170529-225
Date of received : 29 May 3017 Ftest - 11 November 2017 —
o i Py T BS EN Customer
Test specimen thickness : 5.69 mm Test temperature : 26 °C bl SLIRN requirement requirement
Sketch of test locations [ temal diameter () (men)
(Cvality $pigot of external diameter, mm) I
o o Fo) Thickness (T) (k)| 72(:34) 72
1 2 3 Iemal diameter () ——t 1
Length (Lel) (mm) 60 65 (£13) 65
Tndentation Tndentation diameter \odentation means | Comesponding Lendth (Le2) (o) 60 65 (:13) 65
g (2 directions) et hardness value Resulty
S u rface (mm) (HB) Length (Le) ()|
1 4.65 4.66 4.66 166 C
= Y T 265 ] e Measured thickness b cement mortar lining ~/ (mim)|
Condition ‘ e = e

Refmarks : 1\ Test results relitcs onty fo tho specimen tested.
2. ‘et results of the sample comply with the requirement of BS [IN598: 2007 + A1:2009

2007 + Al : 2009 Clause 4.3.2. Clause.2 & Clause 4.4.3,

tH h PP AR A
ASTC 0 CASTCO TESTING CENTRE LIMITED )
Checked by & ‘ Certified by \; \'\,L/’M“

Seaune Mansges SIT R g
PR W W L WONG KAMAN
Test Report - s ‘Sentor Mansger
Conditi b i ong. el - 2607 §333 %8\ B % 8330 29, On Ku Sficet, Faning, Hong Kong.  Tal - 2697 8333
Surface Condition Test for Ductile Iron Pipes, Fax. 2597 0399 MR BE S H29AM 204, On Choen Street, Faning, Hong Kong.  Fax: 2587 B399

ong 3
Accessories and Their Joints for Sewerige Application lcom 1k E-mail info®castco cofn b Wiebiite: ww castco com hk

[BS EN 598 : 2007+A1 : 2009 clause 44.2]

Date of issue : 1 December 2017

Phaa 1.0F 1 pegild Costct LRN - DPO170529-225 S¢ Te ns i I e

Details ay supplied by custom

38 33/0n Ku Swegh. Faning, Hong Kong, Tel: 2597 8333
AS  29A On Chuen Sireet. Faning, Hong Kong. Fax: 2597 8399

Customer : TPY Limjted Customer's Ref, No. : ~ D . a
ASTCO Bk Sl R
Address - G/F, No. 120, Tung Tay Tsuen, Shap Pat Heung. YuerLong, N.1 Contract No, : - CASTCO TESTING CENTRE KIMITED E.mar: o castco com . Wansse: s gasico com i

Job e : - Test Report
Tensile Test of Ductile Cast Iron

Sample Description
EBSEN 598 : 2007+ Al : 2009 Cladse 43.1]

Sample LD, : - Type : Fitting (All Socket 45 Degree Bend) Date of issue : 16 January 2012
Rage 1A of | page Castco LRN : DPD170529-225 TEN
Nominal size (DN): 100 Nominal length :
tails as supplied by customer:-
Manufacturer : TPY Limited Brand -G Origin: China Custoiver: TPY Limited Customer Ref. No. :
s Jobtitle b Contract No.: -
eutery O e Sample Déscription : DN100 All Socket 43 Degree Bend
Grade : —
i Manufacturer - TPY Limited
Date sample received :29 May 2017 Date of test : 02 June 2017 ‘Acceptance standard: BS ENS98 : 2007 +'A1 : 2009 Clause 4.3.1 Brand @ Origin: China
Laboratory fest resiss
The external surface condition of test sample is free from defect and surface imperfections. Date feceived - 29 May 2017 Date tested - 11 November 2017
Mater: 2 g
) dn'i(“":"m Gauge dia Cross-sect. Original gapge | Final gauge | 0.2% Proofstress| Tensike Load Eiongation ‘
Specimen Mark . Compliance
Symbol | Number {(mm) area fim’) lenggh (mm) length, mm (kN) | (MPa) | (N) | (MPa) 4

Remark
1. Test result relate only to the specimens tested

2. Test results complies with Classe 4.1.2 of BS N 598 : 2007 + Al - 2009, DP0170520-225 | \ — g 502 198 %0 m // 85 430 i ¢

Remarks =
ILegends: - comply with acceptance standand

E-~Tail to comply with acceptuitce standard
Checked by é& — ceniatry: | (A Lk Test fesulis Telate to the specimen tested iy

¥ad of Report 37 Test results comply with requirement of BSEN 598 : 2007 + Al : 2009 Clause 4.3.1
ey Supervie WONG KA MAN 4. This page no. | A of test report superseded page no. | of the previous test report of Castco LRN : DO01700529-225 TEN issued on | Deccmy: 2017

5 4 lin o

'WONG KA MAN
Sevior Manager

Form o PP S T 0 113008 - Checked by Certified by
SIT KWAN NING End of Report

tenA%
tenas

# 338 39, On Kl Stel Fanking, Hong Kong,  Tel : 2567 B¢
247 20A % 29A, On Chuon Stroet. Faniing, Hong Kong,  Fax: 2597 8399
E-mail: Infof¥castco.com.hk - Website; www.casico.com hk

* All rights reserved. Itis unlawful to copy or extract the whole or the materials from this catalog without the written consent of our company.

AN I NI
CHEUNG HING FOUNDRY (HK) LIMITED
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BS EN 598 Ductile Iron All Socket

(]ﬁ/()‘ Fitting With Flexible Joint. (For Sewerage)
V() BS EN 598
—— CRAZHEEEERE S AT SRG

¢ )
90°Long Radius Bend 90°Long Radius Bend with Access door
90°k # i# 90°F o X # i
90°Long Radius Bend - Test Report 90°x 4% %
Leaktightness
size | DNl Le T R 1T T T8 LA

Test Repor

mm | mm [ mm | mm [ mm | mm

80 | 80 | 370 | 350 | 7.0 | 90 )
% 100 | 100 | 395 | 375 | 7.2 | 90
150 | 150 | 435 | 420 | 7.8 | 90
200 | 200 | 490 | 470 | 8.4 | 90
250 | 250 | 545 | 520 | 9.0 | 90
300 | 300 | 590 | 565 | 9.6 | 90
% 350 | 350 | 645 | 620 | 10.2| 90
* 400 | 400 | 690 | 665 | 10.8| 90
% 450 | 450 | 745 | 720 | 11.4] 90
% 500 | 500 | 790 | 765 | 12.0| 90

< 600 | 600 | 890 | 865 | 13.2| 90 |
* 700 | 700 | 990 | 965 | 14.4| 90

.......

.,_ - L

X and all Items with access door made to order .

N I NI
CHEUNG HING FOUNDRY (HK) LIMITED
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BS EN 598
EHRANRERE

90°Long Radius Bend - Test Report 90°k # i

1% BA Tk

=

p B

Aic

BS EN 598 Ductile Iron All Socket
Fitting With Flexible Joint. (For Sewerage)

S A

Brinell Hardness

Dimension

AhdHRmrP A RAS
CASTCO TESTING CENTRE LIMITED

Test Report
Brinell Hardness Test of Ductile Iron Pipes, Fittings and Accessories for Sewerage Applicat
[BS EN 598 : 2007 + Al : 2009 Clause 4.3.2]

Date of issue : 1 December 2017
Page | of | page(s)

Details supplied by customer:-
Customer: TPY Limited

Address : GIF
Jobtitle : -
Sample description -

Casteo LRNT DPO170529-231

Customer's Ref. No.

No. 120, Tung Tau Tsuen, Shap Pat Heu

Contraéi No. : =

Sample 1D, Type Fitting (All Socket 90 Degree Long Radius Bend)
Nominal Size (DN) : 100 Manufacturer : TPY Limited

Class : Brand ;

Origin: China

Series No. : 0125 (BHO1)
1D, No. : NDT-HB-01

Machine type ;.41i SCHEI% FHHB-30008
Cert. No. 5 €L0I70518-12
1D, No/“ NDT-HB-007

rinell hardness testing machine

Calipers
boratory test resuls:

) & K &
CASTCO TESTING CENTRE LIMITED

LR

Test Report

® A 8

Method for Determination of Dimensions of Ductile iron Pipes, Fittings,

Accessories and Their Joints for S
(BS EN 598

Daté of issue: | Deccber 2017
Phge | of 2 page(s)

2007 + Al

wage Applications
2009 Clause 4.2 & Clause 4.4.3)

Casteo LRN: DP0170529-231 DIM

Details as supplicd by customer::

Customer: TPY Limited

Address: G/F, No. 120, fung Tau Tsuen, Shap Pat Heung, Yuen Lang, N.T

Contract no.: -~

Deseription of
Nominal boee : 100 mm
Brand name - (i)
Delivery date
Origin: £hina

Job title: -

Length'*~
Type
Manufacturer

Customer's ref. no.: —

Fittig (All Socket 80 Degree Long Radius Bend)
TPY Limited

Laboratory Test Result
Date syinple received: 29 May 2017

Specjinen no,/ DP0170529-231

Date of test: 02 June 2017

Date of received : 29 May 2017 Date of test: 11 November 2017 - por—
Test specimen thickngs : 7.03 mm Test temperature : 26 °C Nominal size DN: 100 Test vessit requirement requitement
Sketeh of test logationy External diameter (¢) (man)|
o = Cvality spigot of external diameter, mm)|
e} [e] o  Thickness (1) ()| 612 - 72
! 2 3 Inernal diameter (mm)| | e R
Lehgth (Lel) (mm)) 392 - 395
Indentation Tndentation diameter Indentation means | COmesponding ) Length (Le2) ) 302 E 395
ng (2 dircctions) pr) hardness value Reslts
Surface o) ) Lengih L) o]
| 4.61 4.59 4.60 170 C
2 459 157 .58 172 C Measured thickness of cement mortar lining (n\m)l -
Condition ’ e
et Remarks : 1\ Test results réluts onty To the specimen tested.
2. Compliance check against BS EIS S98: 2007+A1:2009 clause 4.2 was not possible as this
- ~ 2007 + Al : 2009 Clause 4.3.2. fitting could not be found in the standard,
ASTCO HhHKRPSHRAE
CASTCO TESTING CENTRE LIMITED ‘_L
Checked ny Certified by LN UM
WONG KA MAN
- - aesdrbadins
Tght Raport ) i ong. Val 1 2607 $393 W% K 8338 33 On Ku&ioet, Faning. Hong Kong.  Tol : 2597
t for Ductile Izon Pipes, Fittings, . Fak 2597 8399 64 W& 2 B29A  20A On Giuen Street, Faning, Hong Kong.  Fax: 2597 8399
Accessories and Their Joints for Sewerige Appl com he E-mall. infocastco coim bk Wobsie: www,Castzo com hk
[1BS EN 598 : 2007+ A1 - 2009 clause 41.2]
Date of ssue - | December 2017 g
Page | of 1 page(s) Casteo LRN - DP0170529-231 S¢ I e n S l I e
Det 15 S lied by customer
Customer : TPY Limjted Customer’s Ref, No.: ~
®hH B & b WA 33) On Kl Sitght, Fanling. Hong Kong, Tel : 25
] 3 "~ LA 4
Address : G/F, No. 120, Tung Tay Tsuen, Shap Pat-Heung, YueaLong, N.T Contract No, A S c 0 CASTCO TESTING CENTRE LIMITED 5?:\5?& Cﬂ'::"c ;’;g;:‘::a Hong Kong.  Fax: 2567 8309
Job title : =
Test Report
Sample Description:- Tensile Test of Ductile Cast fron
9 2, [BSEN 598 : 2007 + A 2009 Clglise 4.3.1)
Sumple LD itting (All Socket 90 Degree Lo
! Type : Filing (A Socket 90 Degree Long Radias Benf [ oo
Nominal size (DN): 100 Nominal length ; — Page IA of | page Castco LRN : DP0170529-231 TEN
Details a3 supplicd by customer:-
M 5 TP i G Origin:
anufacturer : TPY Limited Brand : (i) rigin: China i OV Tiid F—
Laboratory fest resui Contract No.
iption : DN100 All Socket 90 Degree Kong Radius Bend
Date sample received 129 May 2017 Date of test : 02 June 2017 e
N <Al :2009 Clause 4.3.1 Brand @9 Origin:
The extemal surfce condition of test sample is free from defect and surface imperfoctions. Date réeived : 29 May 2017 Date tested : 11 November 2017
d““’”’ ! Gauge dia. Cross-secy, Original gasfge | Final gauge | 0.2% Proofstress | Tensile Load »
Specimen Mark et i Comphiance
Symbol | Number (mm) areac(mm®) length, mm &N) | (MPa) | &N) | (mpa) o
Remark
1. Test result relate only to the pecimens tested,
2. Test results complies with Clause 4.1.2 of BS EN 598 : 2007 + Al : 2009,
- S 5.08 200 40 as // 85 au 125 c

Checked by

it B
LE L

Remarks -

somply with scceptance standsfd

1. Legends c

S ¢)L #~ fail o comply with acceptince standard
Certified-by {3 ‘J"M; 2. Testresis relate to the specimen testad only

Ead of Report Test results comply with requiresiént of BSEN 598 : 2007

WONG KA MA
Senkr Massger

Tel : 2597 8333
Fax: 2597 8399

%% /& B335k 33 On Kui Stroel, Fanling, Hong Kong
WE S H29AW 294, On Chuen Street, Fanling, Hong Kong,
E-mail: info@castco.comhk - Wabsito: www.Casto com.hk

+ Al 2009 Clause 43,1

4. This page no.| A of test ropGit superseded page no.| of the previous test report of Castco LRN : DODI00529-231 TEN issued on 1

End of Report

December 2017

Centified by o}\ ~ L/li

WONG KA MAN
‘Sexr Manager

* All rights reserved. Itis unlawful to copy or extract the whole or the materials from this catalog without the written consent of our company.

AN I NI
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